

List of medication needed for Egg Donation treatment

Recipient

1. ORAL CONTRACEPTIVES (Yasmin, Desogen, Marvelon or Ciclomex)
2. LUPRON DEPOT 3,75 or DECAPEPTYL 3.75 (optional depending medical indication)
3. PROGYNOVA, ESTRACE or RONFASE 2 mg (begin with 4 to 6 mg a day)
4. UTROGESTAN 200 mg (800 mg a day) GESLUTIN 200 mg (800 mg a day)
CRINONE (one a day)

Donor (**the recipient don't need to care about it**)

1. Oral Contraceptive (Yasmin, Desogen, Marvelon or Ciclomex)
2. Lupron 2,8 or Decapeptyl
3. GONAL F or MENOPUR (around 2100 IU)
4. OVIDREL